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THIS IS TO CERTIFY that at the request of
Hogsrse Xawngail Dockyard Cooltd., Fakiel Plete &-Bheed-Mtiles Sobey -
,the open hearth mild steel ... Dollex. ... quality......... 2late made to the order of
Hesere., Kawagail Dockyord Co.itd., Kobe,
and intended for “axing Se0e & Lnge Co. hip 0,205,  were inspected and tested at their
works on ... date ag stated bLolow,

Samples taken from this material were subjected to the tensile, and bend tests prescribed by

the Rules of this Society for...... .i0fll e material with satisfactory results.

For identification of material see signed invoice attached hereto. g ,3548,

RESULTS OF TESTS
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Survenor to Llopd's Register.

This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that:—

“While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is to be understood that
neither the Committee nor the Society are under any circumstances whatever to be held responsible for any inaccuracy in any report or certificate
issued by the Society or its Surveyors, or in any entry in the Register Book or other publication of the Society or for anyjerror efjudgment,
default, or negligence of the Surveyors, other Officers or Agents of the Society.”
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